
Citation: Tuci, F.; Antal, A.; Doumett,

S.; Fibbi, D.; Camisa, R.; Bettazzi, E.;

Coppini, E.; Daddi, D.; Gori, R.

Monitoring and Studying the

Behavior of Metals in an Industrial

Wastewater Treatment Plant in Italy.

Water 2024, 16, 3164. https://doi.org/

10.3390/w16223164

Academic Editors: Devendra Saroj

and Mohammed J.K. Bashir

Received: 26 September 2024

Revised: 28 October 2024

Accepted: 1 November 2024

Published: 5 November 2024

Copyright: © 2024 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).

Article

Monitoring and Studying the Behavior of Metals in an Industrial
Wastewater Treatment Plant in Italy
Francesca Tuci 1,* , Alexandra Antal 2, Saer Doumett 2, Donatella Fibbi 2, Roberto Camisa 2, Elena Bettazzi 2,
Ester Coppini 2, Daniele Daddi 2 and Riccardo Gori 1

1 Department of Civil and Environmental Engineering, University of Florence, Via S. Marta 3,
50139 Firenze, Italy; riccardo.gori@unifi.it

2 G.I.D.A. S.p.A., Via di Baciacavallo 36, 59100 Prato, Italy; alexandra.antal@gida-spa.it (A.A.);
s.doumett@gida-spa.it (S.D.); d.fibbi@gida-spa.it (D.F.); r.camisa@gida-spa.it (R.C.);
e.bettazzi@gida-spa.it (E.B.); e.coppini@gida-spa.it (E.C.); d.daddi@gida-spa.it (D.D.)

* Correspondence: francesca.tuci@unifi.it

Abstract: Heavy metals represent a significant hazard in textile wastewater, posing a considerable
risk to both the ecosystem and human health. The objective of this study was to analyze the removal
efficiency of specific heavy metals in a large wastewater treatment plant (WWTP) located in Prato
(Tuscany, Italy), where the main Italian textile district is based. To achieve this, the mass balance
calculation approach was employed. Therefore, two monitoring campaigns were conducted, collect-
ing wastewater and sludge samples in some specific sections of the WWTP. The concentrations of
Pb, Cd, Ni, As, and Sn were consistently below the detection limits. A good removal efficiency was
determined for Zn, Cu, Ba, Crtot, and Sb, in the range of 37–79%. These metals are predominantly
present in particulate form, facilitating their removal through sedimentation. Conversely, boron is
largely present in the dissolved phase, resulting in its complete release through the treated effluent.
Subsequently, an excellent linear correlation was identified between the input load and the contami-
nant load removed. This demonstrated that the plant’s efficiency remains unaffected by an increase in
the input load at the observed contaminant concentrations. Finally, a probability law was identified
that demonstrates an excellent degree of approximation in representing inlet metal concentrations.
The findings of this study indicate that the treatment systems employed by the WWTP are capable of
effectively removing heavy metals.

Keywords: heavy metals; mass balance; metal removal mechanism; sustainability; textile wastewater

1. Introduction

The textile industry employs water as the primary medium for the removal of impuri-
ties, the application of dyes and finishing agents, and the generation of steam [1]. Typically,
the volume of wastewater discharged represents approximately 70% of the total freshwater
consumption [2]. The effluent composition is highly complex, comprising a multitude of
chemical constituents, including dyes, metals, detergents, solvents, and salts. The specific
composition of the effluent is influenced by several factors, including the textile process, the
equipment utilized in the manufacturing facility, the type of fabric produced, the chemicals
applied, the weight of the fabric, the season, and the prevailing trends in fashion [3–5].

Heavy metals are among the most deleterious constituents of textile wastewater,
exerting adverse effects on both aquatic ecosystems and human health [5]. Heavy metals
may occur naturally in the fiber structure or as a consequence of production and dyeing
processes [6–8]. The principal heavy metal ions generated by the textile industry are
chromium, cadmium, lead, zinc, tin, copper, antimony, nickel, and manganese [8]. As
reported in the literature, the emission of antimony is generally associated with the presence
of residues in polyester fibers [9]. Similarly, the emission of zinc into water is commonly
linked to the utilization of cationic dyes (or pre-dyed yarns), bleaching with zinc dithionite,

Water 2024, 16, 3164. https://doi.org/10.3390/w16223164 https://www.mdpi.com/journal/water

https://doi.org/10.3390/w16223164
https://doi.org/10.3390/w16223164
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/water
https://www.mdpi.com
https://orcid.org/0000-0001-9090-8095
https://orcid.org/0000-0002-8310-5240
https://doi.org/10.3390/w16223164
https://www.mdpi.com/journal/water
https://www.mdpi.com/article/10.3390/w16223164?type=check_update&version=1


Water 2024, 16, 3164 2 of 14

and the treatment of cellulose fibers, such as regenerated cellulose fibers, to which zinc oxide
powder is added (e.g., for skin-protective hygienic and antibacterial effects). Furthermore,
zinc salts are employed in the production of cellulose, residues of which remain on the
fiber (e.g., lyocell, viscose, etc.). Emissions of Cu and Cr may be linked to the use of
dyes [1]. Finally, the presence of a large amount of boron may also be associated with
the textile industry, particularly in textile finishing operations [10]. If transferred to the
environment through direct or indirect wastewater discharges, these metals can exert toxic
effects through bioaccumulation in the human body, aquatic life, and natural water bodies,
as well as potentially being trapped in the soil [7].

Prato, located in the Tuscany region, is a prominent global hub for textile and clothing
production [11]. The Prato district was the first in the textile industry to implement
a centralized wastewater treatment system, managed by the company G.I.D.A. S.p.A.
(hereafter G.I.D.A.). The Baciacavallo WWTP represents the core of this treatment system,
with the capacity to process both domestic and industrial wastewater, the majority of which
is generated by textile industries. To date, the sewer network in Prato is comprised of two
distinct lines: a separate sewer line, which collects solely industrial wastewater (since 2020);
and a mixed sewer line, which collects both urban and industrial wastewater. The objective
of the separate sewer line is to preclude the inadvertent discharge of industrial wastewater
into the environment, particularly during storm events when combined sewer overflows
can discharge untreated wastewater into receiving water bodies.

In light of these considerations, all the textile industries are allowed to discharge
wastewater into the sewer system (indirect discharge) without any preliminary treatment,
provided that they comply with the limits set forth by G.I.D.A. for discharging into the
sewerage network.

In accordance with the revised version of the best available techniques (BAT) for the
textile industry (TXT BATc), textile companies may be subject to new discharge limits
based on the associated emission levels (BAT-AELs) for the indirect discharge of specific
metals, unless the downstream WWTP can abate them [1]. In WWTPs where wastewater
of both domestic and industrial origin is treated together, it is essential to demonstrate
that the reduction in contaminants of industrial origin is not merely due to dilution but
is a result of the actual capacity of the plant to achieve such a reduction. In the absence
of evidence that such capacity exists, companies would be required to comply with the
limits set out in TXT BATc at the point of discharge to the sewer network, which would
have significant implications for their process costs. Given that the Baciacavallo WWTP
treats both industrial and urban wastewater, it is essential to ascertain the plant’s actual
removal capacity, beyond the dilution effects associated with domestic wastewater.

However, biological wastewater treatment systems, such as the Baciacavallo WWTP,
are primarily designed to remove organic matter through the action of activated sludge
microorganisms [12–16] Consequently, the removal of metals is typically an indirect effect
and may exhibit considerable variability [12,17]. In the majority of instances, metal removal is
attributable to the partitioning of metals to the solid phase of the treatment system [16,18,19].
As a result, a considerable proportion of the metals entering the WWTP are expected to
be retained in the sludge [12,13,17,20,21]. The actual removal capacity must be determined
through experimental means, specifically through the implementation of mass balances, as
highlighted by Yoshida et al., 2015 [18]. According to this source, the mass balance calculation
approach can be utilized to ascertain the fate of contaminants and the overall removal rates of
a WWTP. Nevertheless, there is a lack of studies regarding the calculation of the mass balance
of a WWTP to evaluate the behavior of contaminants [12,18,21,22].

In this study, mass balance calculations were conducted to analyze the fate of specific
metals and metalloids, primarily originating from industrial (textile) processes. The objec-
tive was to verify that the removal of these contaminants was a consequence of an effective
treatment process and not merely a dilution effect with domestic wastewater. The ultimate
goals were twofold: firstly, to prevent textile companies from being compelled to adhere
to new limitations on sewer discharge, and secondly, to prevent irreparable harm to the



Water 2024, 16, 3164 3 of 14

natural environment and human health. To this end, an extensive one-year monitoring
campaign was conducted to study the behavior of the following metals: As, Pb, Cd, Ni,
Zn, Cu, Sn, Se, Mn, Ba, B, Crtot, and Sb. Additionally, an intensive one-week monitoring
campaign was conducted with a more rigorous sampling procedure. The main novelty of
this work focused on the behavior of metals and metalloids in a WWTP that treats both
domestic and textile wastewater. Furthermore, the impact of the sampling procedure on
the observed outcomes was illustrated.

This article is a revised and expanded version of a paper entitled “Monitoring and
studying the behavior of metals in a large wastewater treatment plant in Italy” [23], which
was presented at the sixth IWA International Conference on Eco-Technologies for Wastewa-
ter Treatment, Girona (Spain), 26–29 June 2023.

2. Materials and Methods

This study focuses on the Baciacavallo WWTP, which aims to process both domestic
and industrial (mainly textile) wastewater, with an average inflow capacity of approxi-
mately 100,000 m3/d. The facility was constructed to cater to a population equivalent
(PE) of 900,000, with industrial wastewater representing approximately 70% of the total
inflow [24]. The industrial wastewater is primarily derived from textile industries and
is partially collected via a dedicated sewer system. The plant is illustrated in Figure 1
and comprises several stages for the treatment of water, including coarse and fine screen-
ing, grit removal, primary sedimentation, equalization, biological oxidation/nitrification,
coagulation–flocculation–sedimentation, and final ozonation. After treatment, the water
is discharged into both a surface water body and the refining section for recycling in the
textile district. Secondary and tertiary sludges are recycled in the primary settler. The
primary sludge is then sent to the sludge treatment section. Sludge treatment includes
gravity thickeners, centrifuges, and final incineration; thickener overflow and centrate from
dewatering are also recycled in the primary sedimentation unit.

Water 2024, 16, x FOR PEER REVIEW 3 of 15 
 

 

effective treatment process and not merely a dilution effect with domestic wastewater. The 
ultimate goals were twofold: firstly, to prevent textile companies from being compelled to 
adhere to new limitations on sewer discharge, and secondly, to prevent irreparable harm 
to the natural environment and human health. To this end, an extensive one-year moni-
toring campaign was conducted to study the behavior of the following metals: As, Pb, Cd, 
Ni, Zn, Cu, Sn, Se, Mn, Ba, B, Crtot, and Sb. Additionally, an intensive one-week monitoring 
campaign was conducted with a more rigorous sampling procedure. The main novelty of 
this work focused on the behavior of metals and metalloids in a WWTP that treats both 
domestic and textile wastewater. Furthermore, the impact of the sampling procedure on 
the observed outcomes was illustrated. 

This article is a revised and expanded version of a paper entitled “Monitoring and 
studying the behavior of metals in a large wastewater treatment plant in Italy” [23], which 
was presented at the sixth IWA International Conference on Eco-Technologies for 
Wastewater Treatment, Girona (Spain), 26–29 June 2023. 

2. Materials and Methods 

This study focuses on the Baciacavallo WWTP, which aims to process both domestic 
and industrial (mainly textile) wastewater, with an average inflow capacity of approxi-
mately 100,000 m3/d. The facility was constructed to cater to a population equivalent (PE) 
of 900,000, with industrial wastewater representing approximately 70% of the total inflow 
[24]. The industrial wastewater is primarily derived from textile industries and is partially 
collected via a dedicated sewer system. The plant is illustrated in Figure 1 and comprises 
several stages for the treatment of water, including coarse and fine screening, grit removal, 
primary sedimentation, equalization, biological oxidation/nitrification, coagulation–floc-
culation–sedimentation, and final ozonation. After treatment, the water is discharged into 
both a surface water body and the refining section for recycling in the textile district. Sec-
ondary and tertiary sludges are recycled in the primary se�ler. The primary sludge is then 
sent to the sludge treatment section. Sludge treatment includes gravity thickeners, centri-
fuges, and final incineration; thickener overflow and centrate from dewatering are also 
recycled in the primary sedimentation unit. 

 

Figure 1. Flowchart of Baciacavallo WWTP. The yellow labels show the sampling points: (A) influent 
of the WWTP; (B) effluent of the WWTP; (1) primary sludge. 

 

Coarse 
bar 

screensMixed sewer 
system inflow

Bypass
Pumping

Fine bar 
screens

Grit 
removal

Flocculation

Primary 
settler

Oxidation 
dichesSecondary 

settler Equalization

Ozonation

Discharge in a 
surface water body

Refining 
plant

Tertiary 
treatments

Sludge 
ricirculation

Secondary sludge

Tertiary sludge

Separate sewer 
system inflow

Thickening

Centrifugation

Incineration

Fumes washing 
water

Ashes

Supernatant

A

B

1

Fumes washing 
water

Sludge from 
other WWTP

Figure 1. Flowchart of Baciacavallo WWTP. The yellow labels show the sampling points: (A) influent
of the WWTP; (B) effluent of the WWTP; (1) primary sludge.

2.1. Sampling

Two monitoring campaigns were conducted between October 2021 and October 2022
to assess the removal efficiency and perform a mass balance. The sampling points of
wastewater and sludge were identified through the utilization of existing samplers and



Water 2024, 16, 3164 4 of 14

flow meters situated along the wastewater and sludge treatment lines. For each section,
both the flow rate and the concentration of contaminants were determined.

The extensive monitoring campaign entailed the collection of wastewater samples on
a weekly basis for 12 months. Sampling was temporarily halted in August 2022 due to
the necessity of undertaking maintenance operations on the plant. Composite samples of
wastewater were taken from the plant’s influent and effluent at 24 h (Figure 1), without
consideration of the estimated hydraulic retention time (HRT) of approximately 24 h for
the WWTP. Furthermore, no sludge samples were obtained during this campaign.

In May 2022, an intensive monitoring campaign was conducted over eight consecu-
tive days, including the weekend. During this period, wastewater and sludge samples
were collected from the sections indicated in Figure 1. In this instance, 24 h composite
samples were collected with a 24 h delay between the influent and the effluent, thus
permitting correspondence between influent and effluent samples, which is essential for
mass balance calculations [12]. In addition to wastewater, grab samples of mixed sludge
(primary, secondary, and tertiary sludge) extracted from the primary sedimentation tank
were collected.

2.2. Sample Analysis

G.I.D.A.’s internal laboratory analyzed various metals and non-metals. Among the
metals were Cr, Cu, Ni, Zn, Ba, Cd, Mn, and Pb, while the non-metals included Se. The
laboratory also analyzed semimetals, such as As, B, and Sb. The wastewater samples
were subjected to digestion with 69% HNO3 in ultrapure water (obtained with the Thermo
Scientific™ Barnstead™ MicroPure™ Water Purification System (Waltham, MA, USA)),
using the CEM™ MARS-6™ (Matthews, NC, USA) microwave digestion system, in ac-
cordance with the APAT IRSA-CNR 3010B standard [25]. Atomic emission spectrometry
inductively coupled to an argon plasma with an optical detector was employed for the
determination, utilizing the ICP-OES Thermo Fischer Scientific™ instrument iCAP™ 7200
Duo, in accordance with the APAT IRSA-CNR 3020 standard [25]. Quantification was
conducted with the aid of external CRM AccuStandard™ (New Haven, CT, USA) and
LabMix24™ Ultra Scientific™ (North Kingstown, RI, USA) calibration control. The limits
of detection (LOD) are presented in Table 1.

Table 1. Limits of detection of the chemical species analyzed through the analytical instrument used
by the in-house laboratory of the WWTP (expressed in mg/L).

Chemical Species Limit of Detection

Antimony (Sb) 0.02
Total Chromium (Crtot) 0.01

Copper (Cu) 0.05
Nickel (Ni) 0.05
Zinc (Zn) 0.01

Arsenic (As) 0.02
Barium (Ba) 0.1

Boron (B) 0.01
Cadmium (Cd) 0.01

Manganese (Mn) 0.05
Lead (Pb) 0.05

Selenium (Se) 0.002
Tin (Sn) 0.02

During the intensive monitoring campaign, the partitioning of the species between
the particulate and dissolved phases was determined. The dissolved concentrations were
subsequently analyzed after filtration of the wastewater through a filter with a 0.45 µm pore
size [12,21]. The particulate concentrations were calculated as the difference between the
total concentration and the dissolved one. Finally, the primary sludge was characterized as



Water 2024, 16, 3164 5 of 14

having a dry matter content of 2%. It was assimilated in water and analyzed by using the
same method applied to the wastewater.

Furthermore, the analysis of wastewater requires the daily determination of the con-
centration of specific constituents. These include pH, chemical oxygen demand (COD),
biochemical oxygen demand (BOD), total suspended solids (TSS), total nitrogen (TN),
nitrate (N–NO3

−), nitrite (N–NO2
−), ammonia (N–NH4

+), and total phosphorus (TP).

2.3. Material Flow Analysis

The arithmetic mean of the available values was calculated for each month of the
extensive monitoring campaign to facilitate comparison of the concentrations of metals in
the influent and effluent of the WWTP. In instances where the concentration was found to be
below the detection limits, a concentration value equal to half of that limit was assigned [26].
During the one-week monitoring campaign, the comparison between inlet and outlet was
calculated using the daily mean concentration values. The removal efficiency (RE) of the
plant was then calculated using Equation (1) [12,17,22,27]:

RE [%] = (Ci − Ce)/Ci (1)

where

Ci = mean concentration of metal in the influent, [mg/L]